seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

0
817,671 00 MHz

20 x
0 £
o -
(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 817.871 MHz 16.46 dBm Oce B 4514915323 MHz

m 1 816.73512 MHz 11.82 dim Oce Bw Centroid B18.992 577875 MHz

i 1 82125004 MHz 1051 d8m Oce B Freq Offset 4506 kHz

03:33:33 MM 05/29/2025

-

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

- A 3005 SWT 101 ms ® VBW 300kHz _Mode Auto Sweep e 3008 SWT_1.01ms ® VBW 300Ktz Mode Auto Sweep
h I
3.50 aim
52073800 MHE
»
. SRS CYCSRY . N W Se . : i
o o i
7 \
. e . : A
FEIs0 Mz 001 prs O W/ Span 10.0 MHz || [CF 515.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 820.908 MHz 1319 dBm 4.541187751 MHz M 1 820.738 MHz 13.90 dBm Oce Bw 4524877588 MHz
n 1 81673075 MHz 7.40 dbm Occ B Centroid B19.005346 103 MHz n 1 81673598 MHz 809 dim Occ B Centroid BI8.998.433 363 MHz
n i 821.275.94 Mz 663 dim O B Freq Offset 5.346 103344 Wbz n i 82126087 Mz 820 dbm Occ B Freq Offset -1.566 637 273 ke
03:32:11 MM 05/29/2025 03:31:43 WM 05/29/2025
RefLovel 30,008 Offset 508 = KBW 100 kH: RefLovel 30,008 Offset 508 = KBW 100 kH:
SWT 1,01 ms = VBW 300Kz Mode Auto Swesp - 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Swsep
h 1 Occupiad Bandwidth
.48 aim
§19.13000 MHE
» »
o - . = et} o - =
o, - o,
/ \ \
FEIs0 Mz 001 prs O W/ Span 10.0 MHz || [CF 515.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 820638 MHz 1399 dBm Oce fw 4540451524 MHz M 1 81913 MHz 9.48 dBm Oce B 4.528584 456 MHz
n 1 81672257 MHz 594 dbm Occ B Centroid BIB.992697 744 MHz n 1 81672785 MHz 439 dbm Occ B Centroid BI8.992 137 818 MHz
n 1 82126292 Mz 639 dém O B Freq Oifset 7,302 255654 ke n 1 82125643 Mz 368 dBim Occ B Freq Oifset 7862 181688 ke

03:30:23 MM 05/29/2025

-

03:29:55 KM 05/29/2025

-

TEL : 886-3-327-3456
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz
- an SWT 101 ms ® VBW 1wtz Mode Auto Sweep
h

(GFE18.0MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 821.038 MHz 16.85 dBm 9.022038 716 MHz

m 1 814.2912 MHz 11.48 dim Oce Bw Centroid BI8.802 244 895 MHz

i 1 8233133 MHz 1242 d8m Oce B Freq Offset 197.755 104 952 kHz

03:24:32 AM  05/29/2025

-

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

B o -

Ref Level 30,00 dBm  Offset

50048 = REW 200 kHz

- At 008 SWT 101 ms = VBW MHz  Mode Auto Sweep - At 008 SWT 101 ms = VBW Mtz Mode Auto Sweep.
" I
i) 1418 dben
asa750 g
P .
10 ALt At gy e Y b : 10 |- et -
o - o ’]
e TRV PN v o
AT 001 prs i Spon 30,0 i || (78185 o015 ] Spon 300 HHe
2 Mok Toble 2 Mok Toble
] i 23416 MHz 1364 dBm 9373257835 MHz ] i 23476 MHz 1418 dgm OccBw 9392031494 MH
™ 1 193101 s 519 dorm Qe o Gentrid B18.596 72094 Mz ™ 1 102755 s .06 din i wp— B18.572 552854 Mia
¢} 1 823683 3 MHz 9.03 déem Oce Bw Freq Offset -3.279060421 kHz ¢} 1 823,668 6 MHz 8.96 dbm Oce Bw Freq Offset -27.447 145838 kHz

03:25:54 AM 05/29/2025

03:26:21 AM 05/29/2025

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

B o -

Ref Level 30,00 dBm  Offset

50048 = REW 200 kHz

2 Marker Table 2 Marker Table
M 1 823.156 MHz 13.85 dBm Occ Bw 5344443854 MHz M 1 823.535 MHz 1033 dBm Oce B 9395015622 MHz
m 1 8143151 MHz B.76 dim Oce Bw Centroid B18.991 366 356 MHz m 1 14,2885 MHz 435 diim Occ B Gentroid B18.985 45592 MHz
i 1 823,663 6 MHz 5.1 d8m Oce B Freq Offset 8633644 172 kHe i 1 823,684 MHz 647 dBim Oce Buw Fren Offset 13.544 07

SWT 101 s ® VBW 1wz Mode Auto Sweep L 3000 SWT101ms @ VBW 1tz Mode Auto swep
h 1 ad Bandwidth
O Mi[l] 1033 dbim
523,535 0 i
n n
N [PV PN - e v
o o y — o1 -
| |
o + o
! \
- “ S R
8180 iz 1001 pes awHz/ Span 20.0 MHz | | (F 8150 iz 001 pes oMb/ Span 20.0 MHz

142 WM 05/29/2025

-

03:28:10 MM 05/29/2025

-
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FAX : 886-3-328-4978

Page Number

: An26B-8 of 20



e%FCC RADIO TEST REPORT Report No. : FG543002-02A

SPORTON LAB.

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / Pl/2 BPSK
Lowest MASK / 1RB0O Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 7.00 B Mode Sweep saL RefLevel 3000 dim  Offset 7,00 dB Mode Sweep seL
Count 100/100 Count 100/100
|

P Che P
20 ™
(]
10 H 10 -
i1 |
: |
| {
" I [
7 [
i 4 ]
2 f !
J | §
40 r 40 dby v
r o n
i ‘.vf Iy 7
50 dBm . i \ N - w"'\_ﬂ h
I

. sttt N . . ) gV TV

&0 980n AT e S we v ey | | o e e e e A W T

CF 816.5 MHz 5005 pts. Span 15.0 MHz | | |CF 821.5 MHa B 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summar 2 Result Summa;
Center B16.50 MHz TxPower 23.85dBm REW 50.000 kHz Sub Black A Center 821.50 MHz Tx Pawer 23.95 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz o Tx Bandwidth 5.000 MHz

7500 WHz 2538 MHz 100,000 kHz 813.9449 -14.64dBm -38.49.d8 b 7.500 Mz 2538 Miiz 100.000 kHz 815.95091 MHz -55.45 dBm -83.44 dB -46.49 dB
-2.538 Mz -2.500 MHz 300.000 Hz 813.98890 MHz -29.84 dBm -53.69 d8 2538 MHz 2,500 MHz 300000 Hz 818.97498 MHz -85.13 dBm -109.08 dB -65.13 dB
2500 MHz 2538 MHz 300000 Hz 819.01975 MHz -84.72 dBm -108.57 dB 2500 MHz 2538 Mz 300,000 Hz 824.01900 MHz -30.96 dBm -54.91 dB -10.96 dB
2538 MHz 7.500 Mz 100,000 kiiz 822.07827 MHz -57.89 dBm 81.74d8 2.538 MHz 7.500 Mz 100.000 kHz 824.04577 MHz -14.10 dBm -38.05 dB .10dB

neody N o .

08:31:46 AM  06/05/2025 08:02:14 AM 06/09/2025

Lowest MASK / Full RB Highest MASK / Full RB

6L

Ref Level 3000 dBm  Offset 7.00 dB Mode Sweep saL RefLevel 30,00 dBm  Offset 7,008 Mode Sweep
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 Puir
it Che
20
10 0 -
) IR A ol
a T ‘
| | |
10 1 10 dbr l T
! ! iy
o '™ I
s Pt = E i W
e, & wwmh f;“ st iy
gt '
|| 20 dBop 1 e
i
60
CF 8165 MHz 5005 pts 5 MHa/ Span 15.0 MHz || |CF 821.5 Mz - 5005 pts H " Span 15.0 MiHz

2 Result Summar
Center 821.50 MHz Tx Pawer 24.06 dBm REW 50.000 kHz

Tx Bandwidth 5,000 M)

Center 816.50 MHz TxPower 24.02dBm REW 50.000 kz
Tx Bandwidth 5.000 MHz
58 MH

7500 MHz 2538 MHz 100,000 kHz 7.500 Mz 2,538 MHz 100,000 kHz 818.94179 MHz -23.27 dBm

2.538 MHz -2.500 MHz 300.000 Hz 818.99304 MHz -41.74 dBm
2500 MHz 2.538 MHz 300.000 Hz 824.01599 MHz -35.13 dBm
2.538 MHz 7.500 MHz 100,000 kHz 824.05198 MHz -18.99 dBm

813.93868 MHz 4533 db
2538 MHz 500 Mz 300,000 Hz 813.97498 MHz -62.92 dB
2500 MHz 2538 Mz 300,000 Hz 819.02201 MHz
2538 MHz 7.500 MHz 100,000 kHz 819.06130 MHz

07:52:55 AM  06/05/2025 08:01:32 AM  06/09/2025

TEL : 886-3-327-3456 Page Number 1 An26B-9 of 20
FAX : 886-3-328-4978



e%FCC RADIO TEST REPORT Report No. : FG543002-02A

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / QPSK
Highest MASK / 1RBmax

Lowest MASK / 1RBO

Mode Sweep s
Count 100/100

. ectnim
Ref Level 30.00dBm  Offset 7,00 dB

Ref Level 3000 dBm  Offset 7.00 B Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask i pectrum Emission i\
Limit Chech Phss it Che
pe200
20 diten - 20 —
\
10 10 ( 1
[ 1 ( !
o [
;
10 10 d - L
¢ L
T
|
20 b
hl
40 40 dBm
50 dBn . ; B
Jd L
0 Judtd lerJ. A ool ih L,
[ R e e e e Ly N0t PR B L PR T PRPTY 7 T
CF 816.5 MHz 5005 pts. Span 15.0 MHz | | |CF 821.5 MHa 1.5 MHz/ ~Span 15.0 MHz
2 Result Summa
TxPower 23.09dBm RBW 50,000 kHz

Center 821.50 MHz

2 Result Summar
TxPower 23.38 dBm REW 50.000 kz Sub Black A
Tx Bandwidth 5.000 MHz

Center 816.50 MHz
Tx Bandwidth 5.000 MHz
7.500 MHz 2538 MHz 100.000 kHz 818.33553 MHz -58.62 dBm -82.11 dB
2538 MHz -2.500 MHz 300.000 Hz 818.97084 MHz -85.11 dBm -108.19 dB -65.11 dB
2.500 MHz 2,538 MHz 300.000 Hz 824.03593 MHz -29.39dBm -52.48 dB
2.538 MHz 7.500 MHz 100.000 kHz 824.042 66 MHz -13.15d8m -36.24 dB
.

-7.500 MHz 2538 MHz 100.000 kHz 813.96045 MHz -14.81 dbm -38.20 dB 8
-2.538 MHz 500 MHz 300.000 Hz 813.99906 MHz -31.26 dBm -54.64 dB -11.26 dB
2500 MHz 2538 MHz 300.000 Hz 819.02502 MHz -83.87 dBm -107.25dB -63.87 dB
2538 MHz 7.500 MHz 100.000 khiz 822.03167 MHz -57.67 dBm -81.05d8 -44.67 dB

08:02:56 AM 06/09/2025

07:54:1% AM  06/08/2025

Lowest MASK / Full RB Highest MASK / Full RB

Mode Sween seL
Count 100/100

RefLevel 30.00dBm  Offset 7,00 4B

ultiView u
Ref Level 3000 d8m  Offset 7.00d8 Mode Sweep 6L
Count 100/100
1 1 Spectrum Emission Mask 1 P
it Chee
20 di
10 10
ey
a
|
| 1
10 10 s T T
| \ ) h
7
o ey, iy
20 st s, : .
& T o =T \\ . *l" AR N PP ey

o it o i

40 dbiy !D“nﬂqf'wwdﬂ.wﬂf'" 4 | b
e oot~
50 dBm B
60
CF 8165 Mz 5005 pts 5 MHa/ Span 15.0 MHa || [cF 8215 MHz - 5005 pts. 5 MHz/ Span 15.0 MHz
Tx Power 23.60 dBm RBW 50,000 kHz

Center 821.50 MHz

2 Result Summa
Conter 1650 MHz TxPower 23.34 dm REW 50000 ki
Tx Bandwidth 5.000 MHz Tx Bandwidth 5.000 MHz

7500 WHz 2538 Mkz 100,000 kHz 81391381 MHz -21.43dBm dB 8 7.500 M 2538 Mt 100.000 ki 818.944 90 MHz -2237 dBm -45.57 dB

2538 MHz 2500 MHz 300,000 Hz 81397686 MHz 3711 dBm 6045 dB o3 My oo wke 200000 Ha §18.99191 MHz X 531408

2500 MHz 2538 MHiz 300.000 Hz 819.00282 MHz -36.22 dBm -59.57d8 2.500 MHz 2538 Mz 300,000 Hz 82403292 MHz X -59.24 dB

2538 Wz 7500 Mz 100,000 Kbz 819,042 66 MHz -2051 dBm 4385 dB Jr38 Mie 7200 Mits 100,000 kHz £24.042 66 MHz 1943 d8m 33703 d8
Ready I Ready I

07:55:01 AM  06/05/2025 08:03:38 AM  06/09/2025
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FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

v Spect
Ref Level 3000 dBm  Offset 7.00.d8 Mode Sweep saL Ref Level 3000 dBm  Offset 7,008 Mode Sweep saL
Count 100/100 Count 100/100
1 Spectrum Emission Mask i pectrum Emission Mask
Limit Chech Phss Ched Phss
peaon 0
20 dfim - 20 dby =
/ | ! |
10 - 10 f !
\ | |
] \ L
[ | 4
10 7 <I‘ 10 dir P T "
b 4 (1
f v 1 T
f i
20 ! i 1
4 \ .
0 ¥ - 40 dBiny o L
. M ! LTI
50 dBm I|\}M“‘ B "WJM
&0 AL PR 60 dB ’ .LLJVJ.\‘\M .
| 50 d8m:cs, e e g e | | R v s e = e
CF £16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHz 1.5 MHz/ B Span 15.0 MHz

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

B13.: z
813.98401 MHz
819.026 90 MHz
819.083 05 MHz

TxPower 22.17 dBm

Tx Bandwidth 5.000 MHz

MH -13.55 dBm
-33.41 dBm
-83.57 dBm
-57.25 dBm

-35.13 d8
-55.58 dB
-105.74 dB8 -63.57
-79.43 dB

2 Result Summa;
Tx Pawer 22.53 dBm

Tx Bandwidth 5.000 M)

REW 50.000 kz Center 821.50 MHz

-81.45 dB
-107.48 dB
-51.85 dB
-37.12 dB

-58.91 dBm
-84.95 dBm
-29.31 dBm
-14.59 dBm

B818.41015 MHz
818.97084 MHz
824.02201 MHz
824.07995 MHz.

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz

-13.41dB
dB
243548 2.500 MHz

2538 MHz

REW 50.000 kHz

-45.91 dB
-64.95 dB
-9.31 dB
-1.59 dB

07:56:25 AM  06/08/2025

08:05:02 AM 08/09/2025

Redty

Lowest MASK / Full RB

Highest MASK / Full RB

ultiView sp
Ref Level 30.00 dBm  Offset

7.00 dB Mode Sweep

s Reflevel 30.00dBm  Ofset 7.00 dB Mode Sweep

6L

Count 100/100

Count 100/100
:
o
20 dbr
10 10
[ BESPR P. PPV NPT
o
' ' | h
10 . i 10 s T T
| ]
W, / 1
hy, [
-2 Iy T 1 g Lk R ,‘.fl' = DRIV e
- oy ‘ o —— N
40 dBiy 50 Bttt e 1
s
50 dBm Lo
60
CF B16.5 Mz 5005 pts. 5 MHz/ Span 15.0 MHz || [cF 821.5 MHz 5005 pts 5 MHz/ " Span 15.0 MHz

2 Result Summar

Center 816.50 MHz

TxPower 22.47 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

Center 821.50 MHz

Tx Pawer 22.73 dBm

REW 50.000 kHz

07:55:43 AM 06/0%/2025

7,500 MHz 2538 MHz 100,000 kHz 813.9 MHz -19.38 dBm 41.86 dB 7.500 MH; 2,538 MH. 100,000 kH. 818.923 14 MHz X -45.71 dB
2538 MHz 2500 MHz 81399379 MHz 13971 dBm 6219 dB o3 My 3500 M 200000 Ha B18. iz 60.96 dB
2500 MHz 2538 MHiz 000 Hz 819.02803 MHz -40.86 dBm 633348 2.500 MHz 2538 Mz 300,000 Hz 82401599 MHz
2538 Mz 3500 Wiz 100.000 ke 81904887 MHz -21.67 dBm 4415 dB Too8 i EEv o000kt 82004577 Mite 3370 dm
e featy < g

Tx Bandwidth 5.000 MHz

08:04:20 AM  06/09/2025

TEL : 886-3-327-3456

FAX: 88

6-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG543002-02A

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM
Lowest MASK / 1RB0 Highest MASK / 1RBmax

tiv Spect
Reflevel 30.00dBm Ofset 70008 Mode Sweep saL Reflevel 30008 Offset 70008 Made Sweep saL
Caunt 100/100 Count 100/100
1 Spectrum Emission Mask i pectrum Emission i
Limit Chesi Phss it Chec
pett
20 dien t t - 20 -~
" \
|
10 i 10
| |
0
]
0 ; 10 d
a0 E
40 40 dBr ! :
» 7 "
\
50 dBm -, 50 dB . Wi -
W Mhoh
50 ot g2 . Wl
R e T s g | | E-J L vuemren e v e ==
CFE16.5 M 5005 pts 5 WHz] Spon 15.0 M || |cF 8215 Wik . 005 pis ST STTY T

2 Result Summa;
Sub Black A Center 821.50 MHz Tx Pawer 22.11 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz

2 Result Summar
Center 816.50 MHz TxPower 21.79 dBm REW 50.000 kz
Tx Bandwidth 5.

100.000 kHz £818.447 24 MHz -58.33 dBm -81.44 dB

7.500 MHz 2538 MHz
2538 MHz -2.500 MHz 300.000 Hz 818.97498 MHz . -107.71 dB

-7.500 MHz 2538 MHz 100.000 kHz 813.954 z - m - dB

-2.538 MHz 500 MHz 300,000 Hz 813.99304 MHz -32.18 dBm -53.97 dB -12.18 dB
2500 MHz 2538 MHz 300.000 Hz 819.034 80 MHz -84.52 dBm -106.31 dB -64.52 dB
2.538 MHz 7.500 MHz. 100.000 kHz 822.04410 MHz -58.91 dBm -80.70 4B -45.91d8

2.500 MHz 2,538 MHz 300.000 Hz -54.79 dB
-37.05 dB

824.023 89 MHz
2.538 MHz 7.500 MHz 100.000 kHz 824.06130 MHz

Redty 8053

07:57:06 AM  06/05/2025 08:05:44 AM 06/09/2025

Lowest MASK / Full RB Highest MASK / Full RB

6L

ultiView
RefLevel 30.00dBm  Offset 7,00 4B Mode Sweep

Ref Level 3000 dBm  Offset 7.00 d8 Mode Sweep saL
Count 100/100 Count 100/100
) 1 Spectrum Emission Mask 1 Pur
it Che
pe200 o
204 20 dti
10 0
SO PN T D L e
o e oty s }
T f
| }
10 10 dBy 1
\ L
\ X
0 e b i 2
R Ry Bl i o I v PR W A
40ty B i T
e
50 dBm B
60
CF816.5 MHz 5005 pts 5 MHz/ Span 15.0 Mz || [cF 821.5 MHz 3 5005 pts 5 MHz/ ~Span 15.0 MHz

Tx Pawer 22.00 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz

Center 821.50 MHz

2 Result Summar
Center 816.50 MHz TxPower 21.96 dBm REW 50.000 kz

Tx Bandwidth 5.000 MHz

7500 MHz 2538 MHz 100,000 kHz 813.926 25 MHz -23.43 dBm 4538 db 7.500 Mz 2538 Miiz 100.000 kHz 818.93868 MHz -24.18 dBm -46.15 dB -11.18dB

-2.538 Mz -2.500 Mtz 300.000 Hz 813.97611 MHz -41.45 dBm 63.40 dB 2538 MHz 2500 MHz 300000 Hz 818.98702 MHz -42.85 dBm -64.86 dB -2285dB

2500 MHz 2538 MHiz 000 Hz 819.00282 MHz -39.03 dBm -60.99 d8 2500 MHz 2538 MHz 300,000 Hz 82400696 MHz -38.07 dBm -60.08 dB -18.07 dB

2538 WMHz 7500 Mz 100,000 iz 819.04887 MHz -22.62 dBm -44.58 dB 8 Jr38 Mie 7500 MHe 100.000 kie 824,039 55 MHz 3096 dBm 4297 d8 7.96 dB
. Resdy

07:57:48 AM 06/03/2025 08:06:26 AM  06/09/2025

TEL : 886-3-327-3456 Page Number 1 An26B-12 of 20
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e%FCC RADIO TEST REPORT Report No. : FG543002-02A

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM
Highest MASK / 1RBmax

Lowest MASK / 1RBO

s - S | e -
Ref Level 3000 dBm  Offset 7.00 B Mode Sweep saL RefLevel 30,00 Bm ~ Offset 7.00dB Mode Sweep seL
Count 100/100 Count 100/100
1 Spectrum Emission Mask ) pectrum Emission 1
Limit CheeH PRss it Chee
pe20n
20 diew - 20
n
10 | 10
‘ i
a
| I\ I
10 +— By —
[ P
[
0 4 1 P
;l '\II
a0 o 40 dBm i
50 dBm B B Y
\ | Ptg [
&0 o, L \ ”'lnl" i,
oot g i AT L R PRSP Pt | | Bl me— s = Ty N P B T e
CF 816.5 MHz 5005 pts Span 15.0 MHz || |CF821.5 Mz 5005 pis 1.5 MHz/ Span 15.0 MHz
2 Result Summa
TxPower 1936 dBm RBW 50,000 kHz

REW 50.000 kiz Sub Black A Center 821.50 MHz
Tx Bandwidth 5.000 MHz

2 Result Summar
TxPower 19.29 dBm
Tx Bandwidth 5.

Center 816.50 MHz

2,538 MHz 100.000 kHz £18.36040 MHz X

2,538 MHz -2.500 MHz 300.000 Hz 818.99191 MHz -84.98 dBm

2.500 MHz 2,538 MHz 300.000 Hz 824.03593 MHz -35.12dBm
100.000 kHz 824.03955 MHz -18.18 dBm

2538 MHz 7.500 MHz
[—" T

-7.500 MHz 2538 MHz 100.000 kHz 813.96045 MHz m -36.95 dB : 7.500 MHz

-2.538 MHz 500 MHz 300.000 Hz 813.98777 MHz . -52.25d8 -12.96 dB

2500 MHz 2538 MHz 300.000 Hz 819.008 84 MHz -104.17 dB -64.88 dB
-78.48 d8 -46.19 dB

2.538 MHz 7.500 MHz 100,000 kHz 822.942 04 MHz -59.19 dBm

07:59:14 AM  06/05/2025 08:07:53 AM 06/09/2025

Lowest MASK / Full RB Highest MASK / Full RB

Ref Level 30.00 dBm  Offset 7.00 dB Mode Sweep SGL Ref Level 30.00d8m Offset 7.00 4B Maode Sweep S6L
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 P
it Chee
pe20n 0
20 di 20 dbr
10 10
" s " ‘ : A o
|
|
10 10 dir |
|
j \ 7
30 J’¢ iy Al
. ¥ L T E A,
T L W ] pE N
-0 F A B 1 =
s
&b B B
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz B 5005 pts. .5 MHz/ B Span 15.0 MHz
Center 821.50 MHz TxPower 19.91 dBm RBW 50,000 kHz

REW 50.000 kz

2 Result Summa
Conter 1650 MHz TxPower 19.88 dBm
Tx Bandwidth 5.000 MHz Tx Bandwidth 5.000 MHz
7500 MHz 2538 MHz 100,000 kHz 813.944 50 MHz -19.86 dBm -39.74 dB b 7.500 Mz 2538 Miiz 100.000 kHz 818.954 23 MHz -25.04 dBm -44.5 dB -12.04 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.96294 MHz -38.82 dBm -58.70 dB -18.82 dB 2538 MHz -2.500 MHz 300.000 Hz B18.99003 MHz -41.74 dBm -61.65 dB -21.74 dB
2500 MHz 2538 MHiz 300,000 Hz 819.03104 MHz -40.93 dBm -60.60d8 -20.93 d8 2500 MHz 2538 MHz 300,000 Hz 82400207 MHz -42.50 dBm -62.41 dB -22.50 dB
2538 WMHz 7500 Mz 100,000 iz 819.03955 MHz -22.51 dBm -42.38 dB -5.51d8 Jr38 Mie 7500 MHe 100.000 kie £24.048 87 MHz 2487 d8m 4478 dB 11.87 dB
[T Gy R

07:56:32 AM  06/05/2025 0B:07:10 AM  06/09/2025

TEL : 886-3-327-3456 Page Number 1 An26B-13 of 20

FAX : 886-3-328-4978



SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Ref Level 3000 dBm  Offset 7.00 48 Mode Sweep

Ref Level 30.00dBm  Offset 7,00 dB

Mode Sweep s

saL
Count 100/100
1 Spectrum Emission Mask 1Rm AvgPwr (1
Limit ChecH PSS
pe2on
20 déinv 20 dbx
10 0
i e S O et
o 1 f t
| |
10 T t 10 d
| | |
| | I \
/ v i ]
W ! W
20 4 o |[Her o o
e 1 S vy A SR e ——
L Voo, i N i ar ]
40 gt T [
-
50 dBm B
60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || |CFB21.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summar
Center 816.50 MHz

~7.500 MHz 2538 MHz 100.000 kHz
-2.538 MHz -2.500 MHz 300.000 Hz
2500 MHz 538 MHz 300000 Hz
2,538 MHz 7.500 MHz 100,000 khiz

TxPower 21.47 dBm

Tx Bandwidth 5.000 MHz

H:
819.04887 MH:

z
z

IBm
.43 dBm
-21.18 dBm

REW 50.000 kz

07:59:59 AM  06/08/2025

2 Result Summa;

7.500 MHz
2538 MHz
2500 MHz
2538 MHz

Center 821.50 MHz Tx Pawer 21.49 dBm REW 50.000 kHz

2538 Mz

2500 MHz

2538 Mtz
7.500 MHz

Tx Bandwidth 5.000 MHz

100.000 kHz B818.898 27 MHz
300.000 Hz 818.98288 MHz

300.000 Hz 824.01110 MHz
100.000 kHz 824.06130 MHz

08:00:48 AM 08/09/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : An26B-14 of 20



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG543002-02A

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 7.00dB

Mode Sweep

SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm AvgPwr
Limit Chec PRASS
P<200
20 dBmr
10 dBm
T T A s
0 dBm ; w\
-10 dBm ) L
-20 dBm ‘ ‘\w
-30 dBm T P
WM
-50 dBm
-60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 24.08 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz - -48.94 dB -11.86 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98100 MHz . -68.35 dB -24.27 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01298 MHz 3 -68.70 dB -24.63 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.188 34 MHz -29.31dBm -53.39 dB -16.31 dB

. 20250609
Ready  [HENENNNEN g AT
08.13:04 AM 06/00/202%

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK
Lowest MASK / Full RB

Ref Level 30.00 dBm  Offset 7.00 dB Mode Sweep

SGL

Count 100/100
1 Spectrum Emission Mask

@ 1Rm AvgPwr
Limit Ched! PRSS
P<200
20 dBrr
10 dBm
WWWWWW N A
0 dBm:

/ \
I |

30 ggorir]

-50 dBmr

-60 dBm

CF 819.0 MHz

2 Result Summary
Sub Block A

5005 pts .0 MHz/

Span 20.0 MHz

Center 819.00 MHz Tx Power 23.62 dBm RBW 100.000 kHz

Tx Bandwidth 10.000 MHz None

-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -25.73 dBm -49.35 dB
-5.038 MHz -5.000 MHz

-12.73 dB
300.000 Hz 813.98702 MHz -44.44 dBm -68.06 dB
5.000 MHz 5.038 MHz

-24.44 dB
300.000 Hz 824.035 93 MHz -46.06 dBm -69.69 dB -26.06 dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.156 14 MHz -28.03 dBm -51.65 dB -15.03 dB

. 2025-06-09
Redy [N =5 " 0g1346

OR-12.46 AM__06/00/200C

TEL : 886-3-327-3456 Page Number 1 An26B-15 of 20
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG543002-02A

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm Offset 7.00 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask @ 1Rm AvgPwr

Limit Chec! Phss

P<200
20 dBnr
10 dBrv

Pl g WWWMM‘W’N’W’“"

0 dBr

/ |
I \

30 dm M AR SRR ETE e e
R
50 dBm:
-60 dBmr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 22.62 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz -27.69 -50.31 dB -14.69 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.964 07 MHz . -66.70 dB -24.08 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.008 84 MHz .. -70.92 dB -28.30 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.864 03 MHz -29.11 dBm -51.73 dB -16.11 dB

. 2025-06-09
Ready  [NENNNNNN o 2

08.14.28 AM _06/00/2025

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Reflevel 3000 dBm  Offset 7.00 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask @ 1Rm AvgPwr

Limit Chec PSS

P<200
20 dBmr
10 dBm

i | At

0 dBr

/ \
I \

-30 dBmr %L

ey o)
-40 dBm it enf 1] [

-50 dBmr

-60 dBm

CF 819.0 MHz

2 Result Summary
Sub Block A

5005 pts .0 MHz/

Span 20.0 MHz

Center 819.00 MHz Tx Power 22.08 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

None

-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -26.38 dBm -48.46 dB -13.38 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.967 83 MHz -44.80 dBm

-66.88 dB -24.80 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.008 84 MHz -48.73 dBm -70.81 dB -28.73 dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.060 80 MHz -31.19 dBm -53.27 dB -18.19 dB

- 2025-06-09
Rty N S 5%

OR-1E-70 AM __06/00/200C

TEL : 886-3-327-3456 Page Number 1 An26B-16 of 20
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG543002-02A

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00dBm Offset 7.00 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr
Limit Chec! Phss
P<200
20 dBnr
10 dBrv
0 dBm- A g, st 4 I gy o ettt

/ \
[ k

-30 dBmr \'\*

a0 dtm - s [yl A e el

60 dBmr

CF819.0 MHz

5005 pts 2.0 MHz/ Span 20.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz

Tx Power 20.04 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz. 813.947 48 MHz -30.81 dBm -50.85 dB -17.81dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.981 00 MHz -44.53 dBm -64.57 dB -24.53 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.012 98 MHz -51.84 dBm -71.88 dB -31.84dB
5.038 MHz 10.000 MHz 100.000 kHz 824.056 65 MHz -33.21dBm -53.25 dB -20.21 dB

. 20250609
Ready  [NENNNNNN o 2

08.15.80 AM__06/00/2025

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Reflevel 3000 dBm  Offset 7.00 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask © 1Rm AvgPwr

Limit Chec PSS

P<200
20 dBmr
10 dBm

Tt bt e i AN o Ml Wbt

0 dBr

/ \
I \

-50 dBmr

-60 dBm

CF 819.0 MHz

2 Result Summary
Sub Block A

5005 pts .0 MHz/

Span 20.0 MHz

Center 819.00 MHz Tx Power 21.57 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

None
-10.000 MHz -5.038 MHz 100.000 kHz 813.93918 MHz -24.76 dBm -46.34 dB -11.76 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98702 MHz -42.61 dBm . -22.61 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.017 87 MHz -44.75 dBm . -24.75 dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.069 09 MHz -26.07 dBm -13.07 dB

- 2025-06-09
Rty N S 5%

OR-16-44 AM__06/00/200C

TEL : 886-3-327-3456 Page Number 1 An26B-17 of 20
FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 7.00 B

Mode Auto Sweep 6L
Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2
20 dBor

Ref Level 30.00dBm  Offset 7.00 4B

Count 100/100

Made Auto Sweep 6L

0

0.dBa

10

SPURIOUS_UINE | ABS_002

SPURIOUS_UINE | ABS_002

-20

30 -30
40 dbm — WM—L-\_M 40 diim MM#"'\
50 50
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 33.829 87 MHz -52.40 dBm -39.40 dB 30,000 MHz 809.000 MHz 100.000 kHz 42.18202 MHz -51.69 dBm -38.69 dB
829.000 MHz 1.000 GHz 100.000 kHz 860.73394 MHz -53.20 dBm 40204 629.000 Mz 1.000 GHz 100.000 kHz 863.17008 MHz -53.10 dBm 010 dB
1.000 GHz 3.000 GHz 1.000 MHz 285863 GHz -41.94 dBm 2894 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97838 GHz -41.94 dBm -28.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99980 GHz -38.05 dBm -25.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.984 60 GHz -38.15dBm -25.15dB
7.000 GHz 9.000 GHa 1.000 MHz 7.83832 GHz -36.92 dBm -23.92dB 7.000 GHe 91000 GHz 1.000 Mz 7.47682 GHz -37.03 dBm -24.03 dB
car, R = M soaty & Taia

08:10:43 MM 06/09/2025

08:12:06 A 06/05/2025

Highest Channel

Ref Level 30.00dBm  Offset 7.00 B

Mode Auto Sweep

SPUR|OU'S_LINE_ABS_0d2

Line
20 dBor

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

-50
60
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30,000 MHz 809.000 MHz 100.000 kHz 35.77726 MHz -52.01 dBm -39.01 dB
829.000 MHz 1.000 GHe 100.000 kHz 865.264 31 MHz -53.25 dBm -40.25 dB
1.000 GHz 3,000 GHz 1.000 MHz 295013 GHz -41.82 dBm -28.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99340 GHz -37.96 dBm -24.96 dB
7.000 GHz 9.000 GH 1.000 MHz 7.49556 GHz -37.03 dBm -24.03 dB

0B:05:16 A 06/08/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron 05 FCC RADIO TEST REPORT Report No. : FG543002-02A
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0072
40 Normal Voltage 0.0117
30 Normal Voltage 0.0151
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0194
0 Normal Voltage 0.0048
PASS
-10 Normal Voltage 0.0085
-20 Normal Voltage 0.0093
-30 Normal Voltage 0.0137
20 Maximum Voltage 0.0081
20 Normal Voltage 0.0054
20 Minimum Voltage 0.0013
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 An26B-19 of 20
FAX : 886-3-328-4978



seanron 05 FCC RADIO TEST REPORT Report No. : FG543002-02A
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz 2.5 ppm
Temperature Voltage
(*C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0120
40 Normal Voltage 0.0044
30 Normal Voltage 0.0178
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0011
PASS
-10 Normal Voltage 0.0049
-20 Normal Voltage 0.0049
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0120
20 Normal Voltage 0.0256
20 Minimum Voltage 0.0110
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3.  The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

TEL : 886-3-327-3456 Page Number 1 An26B-20 of 20
FAX : 886-3-328-4978



saaFCC RADIO TEST REPORT Report No. : FG543002-02A

FR1 n26 Part90s Straddle Channel

<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.90 4.48 5.62 6.02 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
Page Number : An26C-1 of 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02A

Pl/2 BPSK

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 30,00 dBn ffset
- an

3008 Meas Time
3

70045 = ARBW 30 MHz
65 ms

QPSK

RefLevel J0000Bm Offset 70043 = AnBW 20 Mz
st 308 Mess Time 65 ms
1E-
® -
.\
IE .
¥
IE04 - 108 ‘\
|
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
- 24.25 dBm 28.36 dBm 41048 15248 3344 3.900B 410 = pEN] ﬂBm. 2850 dBm 4.71d8 23148 40048 44848 .
oo NERNERENE o [ ] ™
08:24:38 A 06/03/2025 08:24158 MM 08/03/2025
Reflevel 000dBm Offset 70045 = ARBW 20 Mz
- 000 MessTime 65 ms
1 CCOF

RefLevel J0000Bm Offset 70043 = AnBW 20 Mz
- it 308 Mess Time 65 ms
15a view |1 ccoF 15 View
1E-
- I
By
h
1 -
| \
1E04- - 1604 ‘l
{ \
t
|
\ t
i
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_m dBm 28.71 dBm _sﬁs d8 29248 In.soaB 5562 dB 58248 ="_zus dBm 29.03 dBm _&sn d 258 dB 498 db 602 d8 636 d8
[—— | ] 0 ] . ] e
08:25:18 A 06/03/2025 0B:25:38 AM  08/08/2025
Reflevel 000dBm Offset 70045 = ARBW 20 Mz
- 3008 MessTime 65ms
1 CCOF

1604

|
e saview |
|

(CF824.0 MHz. ‘

2 Result Summs

Mean Pwr + 20,00 dB
Samples: 130000
- 2042 dBm 27.81 dBm 739 d8 3,00 B 65498

08:26:05 AM 06/09/2025

5.24 4B

72240

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 5.12 9.80 14.41 19.23
Mode FR1 n26 : 26dB BW(MHz) /| CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.25 5.22 10.27 10.21 15.15 15.21 20.41 20.46
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.24 5.27 10.10 10.29 15.18 15.15 20.41 20.46
TEL : 886-3-327-3456 Page Number : An26C-3 of 14

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 5,008 = REW 100 kHz

04:29:11 AM  05/29/2025

- 5000 SWT 101 s = VW 300k Mede Auno Swse
585 i
sam00

20 dBrw 023} 0.45 ¢

m prers 12400 Wi

10

' |
0 gt *
1 !
10d8m i T ¥
i 1
! |
T
f -
| VM
G
Col tm Tt
L Ll 0/ Ny
LJ T W T v
| i
j VF Pt bt gy
dtor ¥ T
e
|CF 824.0 MHz 10001 pts 0 MHz/ Span 40.0 MHz

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 5,008 = REW 100 kHz

Ref Level 30,00 B Offset 5,008 = REW 100 kHz

04:20:42 AM  05/29/2025

04:27:21 MM 05/29/2025

- At 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep - At 008 SWT 100 ms ® VBW 300kHz  Mode Auto Sweep
s 23800 s2000ums
13747 »
1 'y 0 o e
| \ |
0 dr i t 0 dr |
J x | .
10 dbm — ; 10 dbm — f
; i z 3
{ | { ]
[ ‘ / i
]
et R - = A Wu%
™ o Ty
e ol Mg, .:EMW Wi
M W’ b
adh s 1’
e bact® T N
|CF 824 0 MHz_ 10001 pts. 0 MHz/ Span 40.0 MHz | | |CF 824 0 MHz_ 10001 pts. 0 MHz/ Span 40.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 5,008 = REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 5,008 = REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

(GFa24.0MHz

70001 pis G

Span

04:26:54 MM 05/29/2025

iz | (Fazanmmz

0001 pis

.0 MHz/

04:25:32 MM 05/29/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG543002-02A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 5,008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

117,610 dii i
T A 80000 e
i Wt i,

J Vﬂr‘«'\ .
a4 oy v RE V-

e ] o

i as: ¥

| GF824.0 MHz. 10001 pts 0 MHz Span 50.0 MHz

04:21:25 AM  05/29/2025

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 5,008 = REW 200 kHz Ref Level 30,00 B Offset 5,008 = REW 200 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

i ” i J

(CF 824.0 Mz 10001 pts 0 MHz/ Span 50.0 MHz | | [CF324.0 MHz 10001 pts 6 MHz/ Span 50.0 MHz
s ] e T

04:21:54 AM 05/29/2025 04:23:14 AM  05/29/2025

64QAM 256QAM

Ref Level 30,00 B Offset 5,008 = REW 200 kHz Ref Level 30,00 B Offset 5,008 = REW 200 kHz
- an 3006 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

J ) o

v Fesbbabibanpaiitl”

|CF 824.0 MHz 10001 pts 0 MHz/ Span 50.0 MHz | | (CF 824.0 MHz 10001 pts .0 MH2/

04:23:41 AM  05/29/2025 04:25:04 AM 05/29/2025

TEL : 886-3-327-3456 Page Number : An26C-5 of 14
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz

- an 3009 SHT 10 ms @ VBW 1Mz Mede Auto Swesp
20 dBrn H1T 19,150 dém o2
10 IMM"' b 1
‘ 1
0 dier ’ L
W2 6 x
10 dBin i t
| |
| \
] LN
L TL\M""H\WW‘
e
»/ h
i
y
|CF 824.0 MHz 10001 pts 0 MHz/

04:19:37 MM 05/29/2025

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz

- At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep - At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep.
i i
20 dBow D2} 12308 | |20 dBr Dy
115000 w )
1 14.779 d " o Ty T}
0 i i i 0 i
| [ |
2 b J 2 b ‘ |
|
I | | !
10 4B TN g + 10 4Bm 210934 g ‘J
M/M \"\mm Y \A\W y A
7 o F N,
.u/ I
o "
|CF 824 0 MHz_ 10001 pts. 0 MHz/ Span B0.0 MHz | | |CF 824 0 MHz_ 10001 pts. 0 MHz/ Span B0.0 MHz

04:19:28 MM 05/29/2025

04:17:07 MM 05/29/2025

64QAM

256QAM

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

- an

B 261 a8
1518000 Mz

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz

3006 SWT 101 ms = VBW 1Mz Mode Auto Sweep

Dap)} 1.23 g}
1515600 Mz

10 411,124 déim

A

(GFa24.0MHz 0001 pts.

0 Mz

Span 60.0 WAz

04:16:40 AM  05/29/2025

(GFa24.0MHz

0001 pis G e/

Span 60.0 WAz

04:14:55 MM 05/29/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG543002-02A

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 5,008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

(8240 MHz 70001 pis 0 Mz Span 70.0 Mz

04:09:23 MM 05/29/2025

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 5,008 = REW 500 kHz Ref Level 30,00 B Offset 5,008 = REW 500 kHz
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

(CF 824.0 Mz 10001 pts O MHz/ Span 70.0 MHz | | [CF324.0 MHz 10001 pts 6 MHz/ Span 70.0 MHz
: e ] e e

04:10:28 MM 05/29/2025 04:11:49 AM 05/29/2025

64QAM 256QAM

Ref Level 30,00 B Offset 5,008 = REW 500 kHz Ref Level 30,00 B Offset 5,008 = REW 500 kHz
- an 3006 SWT 101 ms ® VBW 2tz Mode Auto Sweep - an 3006 SWT 10 ms = VBW 2 Mtz Mode Auto Sweep

S — w'( \‘MW e M‘/ \""““—"

|CF 824.0 MHz 10001 pts 0 MHz/ Span 70.0 MHz | | (CF 824.0 MKz 10001 pts .0 MH2/ Span 70.0 MHz
pesoion EENENEN R — | p BIED

04:12:16 MM 05/29/2025 04:14:18 AM  05/29/2025

TEL : 886-3-327-3456 Page Number 1 An26C-7 of 14
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 4.48 8.94 13.38 17.92
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.54 9.28 9.29 14.06 14.08 18.92 18.95
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.53 4.53 9.26 9.31 14.13 14.05 18.95 19.05
TEL : 886-3-327-3456 Page Number : An26C-8 of 14

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep
h

20 -
0 f
B /
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 822 871 MHz 16.38 dBm Oce B 4.489015123 MHz

m 1 82174611 MHz 11.92 dim Oce Bw Centroid B23.850 642 517 MHz

i 1 826235 15 MHz 1085 d8m Oce B Freq Offset 9357 46347 kHz

04:29:38 MM 05/29/2025

-

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep
h I
dBim|
§25.896.00 MHz 823,121 00 MHz
20 20
0 = = 0 . v .
o - o [
/ o
/ 7
e ] N e
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz || [GF 824.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 825 898 MHz 13.41 dBm 4.526576 856 MHz M1 1 823121 MHz 13.47 dBm Oce Bur 4543447126 MHz
m 1 821,748 16 MHz B.16 dim Occ B Centroid B24.011 445 334 MHz m 1 217319 MHz 7.76 diim Occ B Gentroid 24,003 625 169 MHz
n 1 8267473 MHz 4.78 dim Oce B Frieq Offset 1446 333 664 kHz n 1 826275 35 MHz 7.99 dbm Oce Biw Freq Offset 3,625 16887 kHr

04:28:15 MM 05/29/2025

04:27:48 MM 05/29/2025

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

SWT 1,01 ms ® VBW 300tz
h

Mode Auto Sweep

ultiView Spactrum

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz
iad Bandwidth

Mode Auto Sweep

atim
25,638 00 Wz $24.18000 Wz
» - »
10 v > = 10 — =
0 - v 0
{ |
y y p
- —~ _— T \

[FETS 001 prx [T Span 10.0 Wiz || |7 524.0 Wi 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table

W 1 825,638 MHz 1319 dBm Oce 4530034164 MHz W 1 824.14 MHz 9.81 dBm Qcc B 4.531103636 MHz

m 1 82172712 Wiz 5.13 dim Occ s Centroid B23.952 132121 Wz m 1 82172551 Wiz 425 dbim Oce B Gentroidd 823991 057663 MHz

n 1 82625715 Mz 632 dim Occ B Freq Offset 1867875 204 ki n 1 826256 61 Mz 320 dém Occ B Fre Offset 8942336617 ki
04:26:27 MM 05/29/2025 04:25:59 AM 05/29/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An26C-9 of 14



seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Vi

Ref Level 30,00 dBm  Offset

50048 = REW 200 kHz
1ms @ VBW 1 Mz

Mode Auto Sweep

s

e,

(F824.0 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 826.078 MHz 17.49 dBm Occ Bw 8.940 261 34 MHz

m 1 819,352 5 MHz 10.45 dim Oce Bw Centroid B23.822 639224 MHz

i 1 828090 6 MHz 1149 d8m Oce B Freq Offset 177.360 776 325 kHz

04:20:58 AM 05/29/2025

-

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLovel 30.00dBm  Offset 5508 = KEW 200 kH: RefLovel 30.00dBm  Offset 5508 = KEW 200 kH:
- A 3005 SWT_101ms ® VBW 1Mtz Mode Auto Sweep e 3008 SWT 1.01ms ® VBW 1Mz Mode Auto Sweep
h I
Wil =
8250790 M
»
o et i o = =
o o
B PR - e N Y il
a0 M 001 prs O W/ Span 20.0 MHz || 07 520.0 bz 001 pes o/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 826.158 MHz 13.71 dBm 9.281 502948 MHz M1 1 825.079 MHz 1411 dBm Oce B 9.295097 205 MHz
n 1 8193764 MHz 828 dbm Occ B Centroid B24.017 180 365 MHz n 1 19,3656 Mz 807 dim Occ B Centroid B24.013157 223 MHz
n i 8266579 Mz 643 dim O B Freq Offset 17.180 36455 ki n i 8286607 Mz 517 dbm Occ B Freq Offset 13197 222707 kb
04:22:20 WM 05/29/2025 04:22:48 WM 05/29/2025
RefLovel 30.00dBm  Offset 5508 = KEW 200 kH: RefLovel 30.00dBm  Offset 5508 = KEW 200 kH:
SWT 101 ms = VBW 1wz Mode Auto Swesp - 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
h 1 Occupiad Bandwidth
Wi ot
8245000 M 823081 0 Wt
» »
N - — . )
o, + o, -
] !
a0 M 001 prs O W/ Span 20.0 MHz || 07 520.0 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 824.5 MHz 14.05 dBm Occ Bw 9.261 760 034 MHz M 1 823.081 MHz 1035 dBm Oce B 9316270 506 MHz
n 1 B19.376 Mz 789 dbm Occ B Centroid B24.006831 054 MHz n 1 8193601 MHz 393 dim Occ B Centroid 2401820665 MHz
n 1 BBEI7 7 Wbz £97 dém O B Freq Oifset 6531053829 ke n 1 285763 MHz 598 dém Occ B Freq Oifset 18206619 575 kHz

04:24:08 AM  05/29/2025

04:24:37 MM 05/29/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An26C-10 of 14



seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz

SWT 101 ms ® VBW 1wtz Mode Auto Sweep
h
~ : T ] WA &
0 ™
i
o I
M
W
-
(F824.0 MHz 1001 prs 0 MHz/ Span 30.0 MHz
2 Marker Table
M 1 826.967 MHz 19.05 dBm Occ Bw 13.383 765146 MHz
m 1 16,9825 MHz 10.41 dim Oce Bw Centroid B23.674 760 181 MHz
i 1 830,366 6 MHz 1262 dim Oce B Freq Offset 325239819039 kHz

04:20:03 AM 05/29/2025

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz

BB v s

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz

- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
h I
i 0 dBie
6247190 M
n
10 ;i - = 10 — == .
0. L 0.
/ (
! Y
/
1
/ \ .
7 - N
s i e it ST
(7 820 e 001 e 0 Mz, Span 30.0 MHz || [CF 5200 Wz
2 Misrker Table

M 1 825.229 MHz 14.79 dBm

1001 ps 0 M2/

Span 30.0 MHz

2 Marker Table

14.066 948 381 MHz M 1 824.719 MHz 15.00 dBm Oce B 14085747 874 MHz
m 1 H16.978 3 MHz 9.77 dim Occ B Centroid B24.011 804 637 MHz m 1 816,981 3 MHz B2 diim Occ B Gentroid B24.026 196,97 MHz
n 1 831,045 3 MHz 1010 dBm Oce B Frieq Offset 1,504 637 268 kHz n 1 831,069 1 MHz .73 dbm Oce Biw Freq Offset 26196963753 kHz
W urin mm -~ mm -~
04:19:01 MM 05/29/2025

04:17:34 MM 05/29/2025

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz
swT

1ms @ VBW 1 a2 Mode Auto Sweep

B o - i

Ref Level 30,00 B Offset £.50.08 = REW 300 kHz
- an 3008 SWT

01 ms = VBW | Wz Mode Auto sweep

1 iad Bandwidth w
i 08 dBie
6251690 M 627.2570 i
n n
. _ _ — o T == o
[ | I
i | 7
N | L o Tt
f \ !
P~ e, / \
™ P |
e -
S e S s . e v
(7 820 e 001 e 0 MHz/ Span 30.0 MHz || [CF 5200 Wz 001 pes 0 Wb/ Span 30.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 825.169 MHz Oce B 14137627092 MHz mi 1 827.297 MHz 11.06 dBm Qce Bu 14.052703 962 MHz
n 1 8169418 MHz Oce B Centroid B24.010 609553 MHz n 1 8169541 MHz 451 dim Occ B Gentroid B24.020412 732 MHz
n 1 8310794 MHz Oce B Freq Offset 10,609 552 639 kHz n 1 8310465 MK 585 b Occ B Freq Offset 20412 732212 kHe

04:16:13 AM  05/29/2025

04:15:22 MM 05/29/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An26C-11 of 14



seanron cas. FCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz
SWT 101 ms ® VBW 2wtz

h

Mode Auto Sweep

=
e
(F824.0 MHz 1001 prs 0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 827.956 MHz 19.37 dBm Occ Bw 17.924367397 MHz
m 1 814,507 8 MHz 1155 dim Oce Bw Centroid B23.469 574923 MHz
i 1 8324318 MHz 1262 dim Oce B Freq Offset 530.425 076 555 kHz

04:08:56 AM 05/29/2025

-

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz

ultiView Spactrum
RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz

RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz

RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz

- A 3008 SWT 1.01ms @ VW 2 miiz_Mode Auto Sweep - A 3008 SWT 1.01ms ® VBW 2wz Mode Auto Sweep
h I
i
.
kY
o S L S X . U
\ /
o, - - o, -
it \ ™, i
Bt N UV VR R
e T
CEET 001 pex e/ Span 40.0 WAz || | 520 0 Wk 001 prs 0t/ Span 40.0 WAz
2 Marker Toble 2 Marker Toble
mi 1 824.879 MHz 15.82 dBm Oce B 18.925480 714 MHz mi 1 828.236 MHz 16.00 dBm Qce Bu 18.958 755566 MHz
n 1 81455 Wiz 9.43 dim Occ B Centroid B24012 757661 MHz n 1 145357 Wz 560 dm Gcc B Gentroid B24.015 103 346 MHz
n i 334755 Wiz 1059 dém Occ i Freq Offset 12757661399 ke n i 8334945 Mz 950 dbin Occ B Freq Offset 15,103 45 853 ke
[Ta— mmm -~ L} B3
04:10:56 AM 05/29/2025 04:11:22 M 05/29/2025
o - i | e o m

SWT 101 ms ® VBW 2Nz Mode Auto Sweep - A 3008 SWT 101 ms ® VBW 2wz Mode Auto Sweep
n
0
2 s
§ i A
0 E
o - o
7 T
"y )
e - r PSS PPN

— A
GazoNE ot pte Gz Span 40.0 Wiz || (G 823.0 Nz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble

M 1 828.955 MHz 16.07 dBm Occ Bw 18.955067 694 MHz M 1 827.996 MHz 12.25 dBm Oce B 19.052 621 286 MHz

m 1 194882 Wiz 5.7 dim Occ s Centroid 823,965 637 38 Milz m 1 14433 Wiz 724 diim Oce B Gentroidd 823,959 134 978 Mz

n ' 833443 2 bz 579 dgm Occ B Freq Offset 3 s n ' 833.4856 Mz 653 dim Occ B Freq Offset 40,865 022 472 ke

04:12:43 AM  05/29/2025

04:13:51 AM 05/29/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG543002-02A

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Middle Channel

Ref Level 30.00 dBm  Offset 7.00 dB Mode Auto Sweep SGL
Count 100/100

1 Spurious Emissions ©1 AvgPwr
Limit Check ASS
Line _SPUR|OUS_LINE_ABS_0Q2 PASS
20 dBm

)

10 dBm

0 dBrm

-10 dBm
| SPURIOUS_LINE |ABS 002
-20 dBm

-30 dBm

-40 dBrry — WWW - " e Y

-50 dBm

-60 dBm

- 30.0 MHz 48005 pts 897.0 MHz/ 9.0 GHz |
2 Result Summary

30.000 MHz 814.000 MHz 100.000 kHz 35.50947 MHz -52.15 dBm -39.15dB
849.000 MHz 1.000 GHz 100.000 kHz 868.53074 MHz -53.52 dBm -40.52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89064 GHz -42.00 dBm -29.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98860 GHz -37.90 dBm -24.950 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.49106 GHz -37.00 dBm -24.00 dB

= 2025-06-09
Ready [T =5 " aioms

08:19:53 aM 06/09/2025

TEL : 886-3-327-3456 Page Number 1 An26C-13 of 14
FAX : 886-3-328-4978



seanron 05 FCC RADIO TEST REPORT Report No. : FG543002-02A
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0126
40 Normal Voltage 0.0038
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0192
0 Normal Voltage 0.0031
PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0057
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0147
20 Minimum Voltage 0.0018
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 An26C-14 of 14
FAX : 886-3-328-4978



saaFCC RADIO TEST REPORT

Report No. : FG543002-02A

FR1 n30
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n30/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.24 4.96 5.54 6.08 PASS
Mode FR1 n30/10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.70 PASS
Page Number : An30-1 of 38

TEL : 886-3-327-3456
FAX : 886-3-328-4978



